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P/N 305 3 Section 305 AR 3 Section Cultivator

Key Part Number Description Code Key Part Number Description Code
1 305012000 Centre Frame WA - 2MC (Std) 5 305110022 Outrigger Kit - 4 Units (StC)
1 305013000 Centre Frame WA - 3MC (Std) 6 305043150 Main Pull - 2MC (Std)
1 305014000 Centre Frame WA - 4MC (Std) 6 305044000 Main Pull - 3MC (Std)
1 305014002 Centre Frame WA - 2MC/4MC (Std) 6 305044001 Main Pull - 3MC w/- PM (Std)
2 305020602 LH Wing Frame WA - 2MC x 6m (RO) 7 308121001 Front Pull Pin Kit (Std)
2 305020702 LH Wing Frame WA - 2MC x 7m (RO) 8 300230120 Hydraulic Cylinder (Std)
2 305020802 LH Wing Frame WA - 2MC x 8m (RO) 8.1 160923021 Seal Kit - 3" x 1 1/2" Rod (Nordon) (Std)
2 305020902 LH Wing Frame WA - 2MC x 9m (RO) 9 305080003 Jack Circuit (Std)
2 305021002 LH Wing Frame WA - 2MC x 10m (RO) 10 305080000 Pull Circuit - 2MC (Std)
2 305020803 LH Wing Frame WA - 3MC x 8m (RO) 10 305080023 Pull Circuit - 2MC (Accum. Front) (Std)
2 305020903 LH Wing Frame WA - 3MC x 9m (RO) 10 305080001 Pull Circuit - 3MC (Std)
2 305021003 LH Wing Frame WA - 3MC x 10m (RO) 10 305080002 Pull Circuit - 4MC (Std)
2 305021103 LH Wing Frame WA - 3MC x 11m (RO) 10 305080052 Pull Circuit - 4MC (Accum. Front) (Std)
2 305021203 LH Wing Frame WA - 3MC x 12m (RO) 11 305050000 Lift Wheel Kit w/- 24" Wing Wheels (Opt)
2 305021303 LH Wing Frame WA - 3MC x 13m (RO) 11 305050001 Lift Wheel Kit w/- 18" Wing Wheels (Opt)
2 305021205 LH Wing Frame WA - 4MC x 12m (RO) 11 305050050 Aux. Balance Wheel Kit - 4MC (Opt)
2 305021404 LH Wing Frame WA - 4MC x 14m (RO) 12 305060005 Tyre Kit w/- 24" Wing Wheels (Opt)
3 305030602 RH Wing Frame WA - 2MC x 6m (RO) 12 305060006 Tyre Kit w/- 18" Wing Wheels (Opt)
3 305030702 RH Wing Frame WA - 2MC x 7m (RO) 13 305124001 Lift Wheel Pin Kit (Std)
3 305030802 RH Wing Frame WA - 2MC x 8m (RO) 14 305082000 Lift Wheel Cylinder Kit (Std)
3 305030902 RH Wing Frame WA - 2MC x 9m (RO) 14 305082173 Aux. Balance Wheel Cylinder Kit - 2/4MC (Std)
3 305031002 RH Wing Frame WA - 2MC x 10m (RO) 15 305082001 Lift Circuit - 2MC - Centre Frame (Std)
3 305030803 RH Wing Frame WA - 3MC x 8m (RO) 15 305082212 Lift Circuit w/- WWI - 2MC - Centre Frame (Opt)
3 305030903 RH Wing Frame WA - 3MC x 9m (RO) 15 305082002 Lift Circuit - 3MC - Centre Frame (Std)
3 305031003 RH Wing Frame WA - 3MC x 10m (RO) 15 305082213 Lift Circuit w/- WWI - 3MC - Centre Frame (Std)
3 305031103 RH Wing Frame WA - 3MC x 11m (RO) 15 305082150 Lift Circuit - 4MC - Centre Frame (Std)
3 305031203 RH Wing Frame WA - 3MC x 12m (RO) 15 305082502 Wing Wheel Isolation Kit - 2MC/3MC (Opt)
3 305031303 RH Wing Frame WA - 3MC x 13m (RO) 16 305082004 Lift Circuit - 2MC x 6m - Wings (RO)
3 305031205 RH Wing Frame WA - 4MC x 12m (RO) 16 305082005 Lift Circuit - 2MC x 7m - Wings (RO)
3 305031404 RH Wing Frame WA - 4MC x 14m (RO) 16 305082006 Lift Circuit - 2MC x 8m - Wings (RO)
4 305122001 Main Frame Pin Kit (Std) 16 305082007 Lift Circuit - 2MC x 9m - Wings (RO)
5 305110021 Outrigger Kit - 2 Units (StC) 16 305082008 Lift Circuit - 2MC x 10m - Wings (RO)
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P/N 305 3 Section 305 AR 3 Section Cultivator

Key Part Number Description Code Key Part Number Description Code
16 305082009 Lift Circuit - 3MC x 8m - Wings (RO) 27 497655276 Point - Tiled (Keech) (Opt)
16 305082011 Lift Circuit - 3MC x 9m - Wings (RO) 27 497655284 Point - 'Tung-Tuff' Coating (Keech) (Opt)
16 305082012 Lift Circuit - 3MC x 10m - Wings (RO) 27 491700295 Point - Min Till w/- Tungsten Tile & Depth Groove (Opt)
16 305082031 Lift Circuit - 3MC x 11m - Wings (RO) 27 491700308 Point - Min Till "Tung-Tuff' w/- Keel (Opt)
16 305082010 Lift Circuit - 3MC x 12m - Wings (RO) 27 491700310 Point - Min Till Tiled w/- Keel (Opt)
16 305082151 Lift Circuit - 4MC x 14m - Wings (RO) 27 497655350 Seeder Boot WA - Min Till (Opt)
17 305081240 Fold Cylinder Kit - 2MC (4.5 x 24) (Std) 27 499305200 Presswheel Assy - LH w/- Seeding Options (Opt)
17 305081360 Fold Cylinder Kit - 3MC (4.5 x 36) (Std) 27 499305220 Presswheel Assy - RH w/- Seeding Options (Opt)
17 305081362 Fold Cylinder Kit - 3MC (5 x 36) (Std) 28 305050004 Stabiliser Wheel Kit (Opt)
17 305081361 Fold Cylinder Kit - 4MC (Dual Cylinder) (Std) 29 305150000 Hitch Level Indicator Kit (Std)
18 305123001 Wing Fold Pin Kit (Std) 30 305150009 Depth Indicator Kit (Std)
18 305123002 Wing Fold Pin Kit (Dual Cylinder) (Std) 30 305150011 Depth Indicator Kit (7m & under Wings) (Std)
19 305081000 Fold Circuit - 2MC (06m & 07m) (RO) 31 305170000 Mud Scraper Kit (Opt)
19 305081050 Fold Circuit - 2MC (08m to 10m) (RO) 32 305170010 Tool Box Kit (Opt)
19 305081001 Fold Circuit - 3MC (RO) 33 305170020 Hand Wash Kit (Opt)
19 305081030 Fold Circuit - 4MC (Dual Cylinder) (RO) 34 300571530 Rear 'A' Frame Assy (Opt)
19 305081031 Fold Circuit - 2MC/4MC (RO) 34 305100202 Rear 'A' Frame Assy (+500) (Opt)
20 305083000 Tilt Cylinder Kit (Std) 34 305100206 Rear 'A' Frame Assy (4500 TQ) (Opt)
21 305083001 Tilt Circuit - 2MC (Std) 34 305100100 Rear Pull Assy - Allrounder (Opt)
21 305083002 Tilt Circuit - 3MC (Std) 34 305100101 Rear Pull Assy - TR/TQS (3 Rows) (Opt)
21 305083003 Tilt Circuit - 4MC (Std) 34 305100102 Rear Pull Assy - TR/TQS (w/- Spacers) (Opt)
22 305070821 Tyne Kit - 2MC x 8m - 200mm (RO) 35 305000171 Rear 'A' Frame Weld on Pivot Frame - 2MC (Opt)
23 305085085 Tyne Circuit - 2MC x 8m - 200mm (RO) 35 305000172 Rear 'A' Frame Weld on Pivot Frame - 3MC (Opt)
24 305130821 Hyd. Manifold Pipe Kit - 2MC x 8m - 200mm (RO) 35 305000173 Rear 'A' Frame Weld on Pivot Frame - 4MC (Opt)
25 305084021 Tyne Manifold Circuit - 2MC x 8m - 200mm (RO) 36 305086000 Across Machine Hyd. Circuit - 2MC suit TQC (Opt)
26 305084013 Manifold Pipe Clamp Kit - Small (Std) 36 305086001 Across Machine Hyd. Circuit - 2MC suit TQS/TR (Opt)
26 305084004 Manifold Pipe Clamp Kit - Large (Std) 36 305086002 Across Machine Hyd. Circuit - 3MC suit TQC (Opt)
27 491700260 Tyne Shank WA - Formed Toe (Opt) 36 305086003 Across Machine Hyd. Circuit - 3MC suit TQS/TR (Opt)
27 491700258 Tyne Shank WA - Zero Till (Opt) 36 305086042 Across Machine Hyd. Circuit - 4MC suit TQC (Opt)
27 491700266 Planting Tyne WA - Janke (Opt) 36 305086005 Across Machine Hyd. Circuit - 4MC suit TQS/TR (Opt)
27 491700270 Janke Knife Tyne Mount Kit RH - Less Knife (Opt) 36 305086050 Across Machine Hyd. Circuit - 2MC/4MC suit TQS/TR (Opt)
27 491700280 Janke Knife Tyne Mount Kit LH - Less Knife (Opt)
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P/N 305122001 Main Frame Pin Kit
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P/N 305122001

Main Frame Pin Kit

Key Part Number Description Qty Key Part Number Description Qty
1 300571250 Pin & Dowel Assy - Main Pivot 6
2 054160309 Bolt Hex Hd M16 x 30 Durlok 6
3 137124032 Bush Teflon 1 1/2" ID x 2" Lg 6
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P/N 305043150 Main Pull - 2MC
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P/N 305043150 Main Pull - 2MC

Key Part Number Description Qty Key Part Number Description Qty
1 305000212 Pull Arm LH 1
2 305000213 Pull Arm RH 1
3 305000214 Pull Cross Beam - Rear 1
4 305000215 Pull Cross Beam - Front 1
5 235160011 Jack Foot 1
6 235160015 Jack Leg 1
7 035116351 Flat Washer 5/8" ID 32
8 000160505 Bolt Hex Hd 5/8" UNC x 2" 16
9 030130161 Nut 5/8" UNC Nyloc 16
10 035111220 Flat Washer 7/16" ID 2
11 000110575 Bolt Hex Hd 7/16" UNC x 2-1/4" 1
12 030130111 Nut 7/16" UNC Nyloc 1
13 030130191 Nut 3/4" UNC Nyloc 13
14 035119380 Flat Washer 3/4" ID 26
15 000191655 Bolt Hex Hd 3/4" UNC x 6-1/2" 1
16 000190638 Bolt Hex Hd 3/4" UNC x 2-1/2" 12
17 234100001 Hitch suits TB & Allrounder 1
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P/N 305044000 Main Pull - 3MC
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P/N 305044000 Main Pull - 3MC

Key Part Number Description Qty Key Part Number Description Qty
1 330401301 Pull Arm LH 1
2 330401321 Pull Arm RH 1
3 330401325 Pull Cross Beam - Rear 1
4 330401330 Pull Cross Beam - Front 1
5 235160011 Jack Foot 1
6 235160015 Jack Leg 1
7 035116351 Flat Washer 5/8" ID 32
8 000160505 Bolt Hex Hd 5/8" UNC x 2" 16
9 030130161 Nut 5/8" UNC Nyloc 16
10 035111220 Flat Washer 7/16" ID 2
11 000110575 Bolt Hex Hd 7/16" UNC x 2-1/4" 1
12 030130111 Nut 7/16" UNC Nyloc 1
13 030130191 Nut 3/4" UNC Nyloc 13
14 035119380 Flat Washer 3/4" ID 26
15 000191655 Bolt Hex Hd 3/4" UNC x 6-1/2" 1
16 000190638 Bolt Hex Hd 3/4" UNC x 2-1/2" 12
17 234100001 Hitch suits TB & Allrounder 1
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Main Pull - 3MC w/- PM

P/N 305044001
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P/N 305044001

Main Pull - 3MC w/- PM

Key Part Number Description Qty Key Part Number Description Qty
1 305000192 Pull Arm LH suits PM1 1
2 305000193 Pull Arm RH suits PM1 1
3 305000194 Pull Cross Beam suits PM1 - Centre 1
4 330401325 Pull Cross Beam - Rear 1
5 330401330 Pull Cross Beam - Front 1
6 235160011 Jack Foot 1
7 235160015 Jack Leg 1
8 035116351 Flat Washer 5/8" ID 46
9 000160505 Bolt Hex Hd 5/8" UNC x 2" 24
10 030130161 Nut 5/8" UNC Nyloc 24
11 035111220 Flat Washer 7/16" ID 2
12 000110575 Bolt Hex Hd 7/16" UNC x 2-1/4" 1
13 030130111 Nut 7/16" UNC Nyloc 1
14 030130191 Nut 3/4" UNC Nyloc 13
15 035119380 Flat Washer 3/4" ID 26
16 000191655 Bolt Hex Hd 3/4" UNC x 6-1/2" 1
17 000190638 Bolt Hex Hd 3/4" UNC x 2-1/2" 12
18 234100001 Hitch suits TB & Allrounder 1
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P/N 308121001 Front Pull Pin Kit
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P/N 308121001 Front Pull Pin Kit

Key Part Number Description Qty Key Part Number Description Qty
1 308000327 Hitch Pin 2
2 308000332 Spacer 2
3 085112000 Flat Washer 12 ID 4
4 080121200 Nut M12 Nyloc 2
5 050120608 Bolt Hex Hd M12 x 60 2
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P/N 305080003 Jack Circuit
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P/N 305080003 Jack Circuit

Key Part Number Description Qty Key Part Number Description Qty
1 305080011 Hyd Hose 1/2" DWB x 2500 Lg 1
2 305080013 Hyd Hose 1/2" DWB x 3000 Lg 1
3 152S89-0612 Fitting - Elbow 90° 3/8"BsptM x 3/4" UnoM 1
4 1528F50X-S Fitting - Connector 3/4" JicM x 3/4" UnoM 1
5 1528F3MX-S Fitting - Connector 3/4" JicM x 3/8" BsptM 1
6 BKHG38-1125  Ball Valve Stauff - BKH DN10 G3/8 1
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P/N 305080000 Pull Circuit - 2MC
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P/N 305080000 Pull Circuit - 2MC

Key  Part Number Description Qty Key Part Number Description Qty
1 305089000 Hyd Tube 5/8" x 2805 Lg 1
2 305089002 Hyd Tube 5/8" x 2860 Lg 1
3 305089004 Hyd Tube 5/8" x 2953 Lg 1
4 305089006 Hyd Tube 5/8" x 2995 Lg 1
5 305089008 Hyd Tube 5/8" x 2962 Lg 1
6 305089010 Hyd Tube 5/8" x 3022 Lg 1
7 305080005 Hyd Hose 1/2" DWB x 3000 Lg 6
8 305080015 Hyd Hose 3/4" DWB x 1150 Lg 1
9 305080017 Hyd Hose 3/4" DWB x 1000 Lg 1
10 156242160 Clamp Pipe Double 16 Dia 9
11 156180008 Stauff Rail Nut M8 9
12 156262000 Clamp Top Plate 9
13 050080358 Bolt Hex Hd M8 x 35 9
14 321191450 Hydraulic Hose Stand 1
15 235160008 Hose Stand Washer 1
16 080121200 Nut M12 Nyloc 1
17 305000404 Hydraulic Bracket - Allrounder Pull 1
18 15210F50X-S Fitting - Connector 7/8" JicM x 7/8" UnoM 15
19 15212F50X-S Fitting - Connector 1-1/16" JicM x 1-1/16" UnoM 2

20 15212-20F50X-S Fitting - Connector 1-1/16" JicM x 1-5/8" UnoM 2
21 152PG63160BM  Gauge 0-160 BAR (2200PSl) 1/4"BSPP 1
22 152SMK20R1-4KPD Stauff Test - 1/4" BSPT 1
23 152SMD20G1-4 Stauff Test Gauge - 1/4" BSPP 1
24 158688883 Remote Connection Block 1
25 300445781 Accumulator Piston - 700 psi 1
26 300445782 Accumulator Piston - 200 psi 1
27 305000120 Accumulator Clamp Assy - RH 1
28 305000121 Accumulator Clamp Assy - LH 1
29 085112000 Flat Washer 12 ID 4
30 050120358 Bolt Hex Hd M12 x 35 4
31 305160000 Tyne / Wing Fold 6 Port Selector Harness 1
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P/N 305080023 Pull Circuit - 2MC (Accum. Front)
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P/N 305080023 Pull Circuit - 2MC (Accum. Front)

Qty

Key Part Number Description Qty Key Part Number Description
1 305089000 Hyd Tube 5/8" x 2805 Lg 1
2 305089002 Hyd Tube 5/8" x 2860 Lg 1
3 305089004 Hyd Tube 5/8" x 2953 Lg 1
4 305089006 Hyd Tube 5/8" x 2995 Lg 1
5 305089008 Hyd Tube 5/8" x 2962 Lg 1
6 305089010 Hyd Tube 5/8" x 3022 Lg 1
7 305080005 Hyd Hose 1/2" DWB x 3000 Lg 6
8 305080024 Hyd Hose 3/4" DWB x 750 Lg 1
9 305080026 Hyd Hose 3/4" DWB x 500 Lg 1
10 156242160 Clamp Pipe Double 16 Dia 9
11 156180008 Stauff Rail Nut M8 9
12 156262000 Clamp Top Plate 9
13 050080358 Bolt Hex Hd M8 x 35 9
14 321191450 Hydraulic Hose Stand 1
15 235160008 Hose Stand Washer 1
16 080121200 Nut M12 Nyloc 1
17 305000404 Hydraulic Bracket - Allrounder Pull 1
18 15210F50X-S Fitting - Connector 7/8" JicM x 7/8" UnoM 15
19 15212F50X-S Fitting - Connector 1-1/16" JicM x 1-1/16" UnoM 2

20 15212-20F50X-S Fitting - Connector 1-1/16" JicM x 1-5/8" UnoM 2
21 152PG63160BM  Gauge 0-160 BAR (2200PSl) 1/4"BSPP 1
22 152SMK20R1-4KPD Stauff Test - 1/4" BSPT 1
23 152SMD20G1-4 Stauff Test Gauge - 1/4" BSPP 1
24 158688883 Remote Connection Block 1
25 300445781 Accumulator Piston - 700 psi 1
26 300445782 Accumulator Piston - 200 psi 1
27 305000408 Accumulator Clamp Assy - RH 1
28 305000411 Accumulator Clamp Assy - LH 1
29 085112000 Flat Washer 12 ID 4
30 050120358 Bolt Hex Hd M12 x 35 4
31 305160000 Tyne / Wing Fold 6 Port Selector Harness 1
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P/N 305000120 Accumulator Clamp Assy - RH
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P/N 305000120 Accumulator Clamp Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 321371451 Accumulator Bracket - RH 1
2 021200100 U Bolt 1/2" x 8" x 4" UNC Zp 1
3 030130131 Nut 1/2" UNC Nyloc 2
4 035113250 Flat Washer 1/2" ID 2
5 194371455 U Bolt M10 x 125 Dia - Flattened 2
6 085110000 Flat Washer 10 ID 4
7 080121000 Nut M10 Nyloc 4
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P/N 305000121 Accumulator Clamp Assy - LH

© Simplicity Australia Pty. Ltd

23




P/N 305000121 Accumulator Clamp Assy - LH

Key Part Number Description Qty Key Part Number Description Qty
1 321371476 Accumulator Bracket - LH 1
2 021200100 U Bolt 1/2" x 8" x 4" UNC Zp 1
3 030130131 Nut 1/2" UNC Nyloc 2
4 035113250 Flat Washer 1/2" ID 2
5 194371455 U Bolt M10 x 125 Dia - Flattened 2
6 085110000 Flat Washer 10 ID 4
7 080121000 Nut M10 Nyloc 4
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P/N 305000408 Accumulator Clamp Assy - RH
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P/N 305000408 Accumulator Clamp Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 305000409 Accumulator Bracket - RH 1
2 021200100 U Bolt 1/2" x 8" x 4" UNC Zp 1
3 030130131 Nut 1/2" UNC Nyloc 2
4 035113250 Flat Washer 1/2" ID 2
5 194371455 U Bolt M10 x 125 Dia - Flattened 2
6 085110000 Flat Washer 10 ID 4
7 080121000 Nut M10 Nyloc 4
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P/N 305000411 Accumulator Clamp Assy - LH
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P/N 305000411 Accumulator Clamp Assy - LH

Key Part Number Description Qty Key Part Number Description Qty
1 305000412 Accumulator Bracket - LH 1
2 021200100 U Bolt 1/2" x 8" x 4" UNC Zp 1
3 030130131 Nut 1/2" UNC Nyloc 2
4 035113250 Flat Washer 1/2" ID 2
5 194371455 U Bolt M10 x 125 Dia - Flattened 2
6 085110000 Flat Washer 10 ID 4
7 080121000 Nut M10 Nyloc 4
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P/N 158688883 Remote Connection Block

ST R ALIA

[id
T
=
1€

29

© Simplicity Australia Pty. Ltd



P/N 158688883 Remote Connection Block

Key Part Number Description Qty Key Part Number Description

1 158688883-01 Hydraulic Manifold Part 1 1
2 152SV12600N0 Coil 12v DC - Series E 1
3 158688883-03 Hydraulic Manifold Part 3 1
4 152SV10220N0 Coil 12v DC - Series D 1
5 152RV1020A0N23 Relief Valve 1
6 152CKCBXCN Check Valve - Pilot Open 2
7 152CKEBXCN Check Valve - Pilot Operated 2
8 152CV10200N5 Check Valve 2
9 152426068 Filter 2
10 1526956012 Spool Valve 1
11 1526356012 Poppet Valve 1
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P/N 305050000 Lift Wheel Kit w/- 24" Wing Wheels

Front
of
Cultivator
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P/N 305050000 Lift Wheel Kit w/- 24" Wing Wheels

Key Part Number Description

Qty Key Part Number Description Qty
1 330405280 Adjustable Ram Mount 4
2 321191230 Turnbuckle 4
3 330405220 Axle & Hub Assy - RH - 6.5T (8 Stud) 1
4 330405200 Axle & Hub Assy - LH - 6.5T (8 Stud) 1
5 321191215 Axle & Hub Assy - RH - 3.5T (8 Stud) 1
6 321191210 Axle & Hub Assy - LH - 3.5T (8 Stud) 1
7 321191225 Bearing Mount 8
71 137131031 Bush Teflon 50 ID x 50 Lg 1
000130505 Bolt Hex Hd 1/2" UNC x 2" 24
9 030130131 Nut 1/2" UNC Nyloc 24
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P/N 305050001 Lift Wheel Kit w/- 18" Wing Wheels
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P/N 305050001 Lift Wheel Kit w/- 18" Wing Wheels

Key Part Number Description

Qty Key Part Number Description Qty
1 330405280 Adjustable Ram Mount 4
2 321191230 Turnbuckle 4
3 330405220 Axle & Hub Assy - RH - 6.5T (8 Stud) 1
4 330405200 Axle & Hub Assy - LH - 6.5T (8 Stud) 1
5 300371220 Axle & Hub Assy - RH - 3.5T (6 stud) 1
6 300371200 Axle & Hub Assy - LH - 3.5T (6 stud) 1
7 321191225 Bearing Mount 8
71 137131031 Bush Teflon 50 ID x 50 Lg 1
000130505 Bolt Hex Hd 1/2" UNC x 2" 24
9 030130131 Nut 1/2" UNC Nyloc 24
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P/N 330405220 Axle & Hub Assy - RH - 6.5T (8 Stud)
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P/N 330405220 Axle & Hub Assy - RH - 6.5T (8 Stud)

Key Part Number Description Qty Key Part Number Description Qty
1 330405221 Axle - RH 1
2 249092006 Hub - 8 stud 1
3 135032216 Bearing Tapered Roller 80 ID 1
4 135030311 Bearing Tapered Roller 55 ID 1
5 139092008 Seal 100 ID 1
6 139092009 Wear Ring 1
7 249092002 Axle Nut 1-1/2" 1
8 056180600 Wheel Stud M18 8
9 080161801 Wheel Nut M18 8
10 060108030 Cap Screw M8 x 30 4
11 092206080 Split Pin 6.3 Dia x 80 1
12 111103000 Grease Nipple 1/8" BSP 1
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P/N 330405200 Axle & Hub Assy - LH -6.5T (8 Stud)
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P/N 330405200 Axle & Hub Assy - LH -6.5T (8 Stud)

Key Part Number Description Qty Key Part Number Description Qty
1 330405201 Axle - LH 1
2 249092006 Hub - 8 stud 1
3 135032216 Bearing Tapered Roller 80 ID 1
4 135030311 Bearing Tapered Roller 55 ID 1
5 139092008 Seal 100 ID 1
6 139092009 Wear Ring 1
7 056180600 Wheel Stud M18 8
8 080161801 Wheel Nut M18 8
9 249092002 Axle Nut 1-1/2" 1
10 092206080 Split Pin 6.3 Dia x 80 1
11 060108030 Cap Screw M8 x 30 4
12 111103000 Grease Nipple 1/8" BSP 1
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P/N 321191215 Axle & Hub Assy - RH - 3.5T (8 Stud)

© Simplicity Australia Pty. Ltd

39




P/N 321191215 Axle & Hub Assy - RH - 3.5T (8 Stud)

Key Part Number Description Qty Key Part Number Description Qty
1 321371221 Axle - RH 1
2 249075006 Hub - 8 stud 1
3 135030210 Bearing Tapered Roller 50 ID 1
4 135030214 Bearing Tapered Roller 70 ID 1
5 139075008 Seal 3-1/2" ID 1
6 139075009 Wear Ring 1
7 056180600 Wheel Stud M18 8
8 080161801 Wheel Nut M18 8
9 249092002 Axle Nut 1-1/2" 1
10 060108030 Cap Screw M8 x 30 3
11 092206080 Split Pin 6.3 Dia x 80 1
12 111103000 Grease Nipple 1/8" BSP 1
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P/N 321191210 Axle & Hub Assy - LH - 3.5T (8 Stud)
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P/N 321191210 Axle & Hub Assy - LH - 3.5T (8 Stud)

Key Part Number Description Qty Key Part Number Description Qty
1 321371201 Axle - LH 1
2 249075006 Hub - 8 stud 1
3 135030210 Bearing Tapered Roller 50 ID 1
4 135030214 Bearing Tapered Roller 70 ID 1
5 139075008 Seal 3-1/2" ID 1
6 139075009 Wear Ring 1
7 056180600 Wheel Stud M18 8
8 080161801 Wheel Nut M18 8
9 249092002 Axle Nut 1-1/2" 1
10 060108030 Cap Screw M8 x 30 3
11 092206080 Split Pin 6.3 Dia x 80 1
12 111103000 Grease Nipple 1/8" BSP 1
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P/N 300371220 Axle & Hub Assy - RH - 3.5T (6 stud)
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P/N 300371220 Axle & Hub Assy - RH - 3.5T (6 stud)

Key Part Number Description Qty Key Part Number Description Qty
1 300371221 Axle - RH 1
2 249075004 Hub - 6 stud 1
3 135030214 Bearing Tapered Roller 70 ID 1
4 135030210 Bearing Tapered Roller 50 ID 1
5 139075008 Seal 3-1/2" ID 1
6 139075009 Wear Ring 1
7 056180600 Wheel Stud M18 6
8 080161801 Wheel Nut M18 6
9 249092002 Axle Nut 1-1/2" 1
10 060108030 Cap Screw M8 x 30 3
11 092206080 Split Pin 6.3 Dia x 80 1
12 111103000 Grease Nipple 1/8" BSP 1
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Stillicly P/N 300371200 Axle & Hub Assy - LH - 3.5T (6 stud)
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P/N 300371200 Axle & Hub Assy - LH - 3.5T (6 stud)

Key Part Number Description Qty Key Part Number Description Qty
1 300371201 Axle - LH 1
2 249075004 Hub - 6 stud 1
3 135030210 Bearing Tapered Roller 50 ID 1
4 135030214 Bearing Tapered Roller 70 ID 1
5 139075008 Seal 3-1/2" ID 1
6 139075009 Wear Ring 1
7 056180600 Wheel Stud M18 6
8 080161801 Wheel Nut M18 6
9 249092002 Axle Nut 1-1/2" 1
10 060108030 Cap Screw M8 x 30 3
11 092206080 Split Pin 6.3 Dia x 80 1
12 111103000 Grease Nipple 1/8" BSP 1
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P/N 305060005 Tyre Kit w/- 24" Wing Wheels

Cultivator
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P/N 305060005 Tyre Kit w/- 24" Wing Wheels

Key Part Number Description Qty Key Part Number Description Qty
1 298152418 Wheel Assy 15.5/80 x 24 8 Stud 4

1.1 140122408 Rim W12 x 24 8 Stud 1

1.2 142152416 Tyre Gripster 15.5/80 x 24 1

1.3 142000218 Valve Stem 1
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P/N 305060006 Tyre Kit w/-18" Wing Wheels

Cultivator
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P/N 305060006 Tyre Kit w/- 18" Wing Wheels

Key Part Number Description Qty Key Part Number Description Qty
1 298101806 Wheel Assy 10.5/80 x 18 6 Stud 2
1.1 140091806 Rim W9-18 x 10 6 Stud 1
1.2 142101812 Tyre Gripster 10.5/80 x 18 1
1.3 142000218 Valve Stem 1
2 298152418 Wheel Assy 15.5/80 x 24 8 Stud 2
2.1 140122408 Rim W12 x 24 8 Stud 1
2.2 142152416 Tyre Gripster 15.5/80 x 24 1
2.3 142000218 Valve Stem 1
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P/N 305124001 Lift Wheel Pin Kit

Rear
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P/N 305124001 Lift Wheel Pin Kit

Key Part Number Description Qty Key Part Number Description Qty
1 300401008 Pin & Dowel Assy - Adjuster 4
2 321191284 Pin & Dowel Assy - Turnbuckle 8
3 054160309 Bolt Hex Hd M16 x 30 Durlok 4
4 054120259 Bolt Hex Hd M12 x 25 Durlok 8
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P/N 305082000 Lift Wheel Cylinder Kit

Cultivator
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P/N 305082000 Lift Wheel Cylinder Kit

Key Part Number Description Qty Key Part Number Description Qty
1 300140180 Hyd Cylinder 4" x 18" x 1 3/8" Rod - Painted 1
1.1 160914021 Seal Kit - 4" x 1 3/8" Rod (Nordon) 1
2 300142180 Hyd Cylinder 4 1/4" x 18" x 1 3/8" Rod - Painted 1
2.1 160914221 Seal Kit - 4 1/4" x 1 3/8" Rod (Nordon) 1
3 300145180 Hyd Cylinder 4 1/2" x 18" x 1 1/2" Rod - Painted 1
3.1 160914521 Seal Kit - 4 1/2" x 1 1/2" Rod (Nordon) 1
4 300147180 Hyd Cylinder 4 3/4" x 18" x 1 1/2" Rod - Painted 1
4.1 160914721 Seal Kit - 4 3/4" x 1 1/2" Rod (Nordon) 1
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Lift Circuit - 2MC - Centre Frame
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P/N 305082001

Lift Circuit - 2MC - Centre Frame

Key  Part Number Description Qty Key Part Number Description Qty
1 305082035 Hyd Hose 1/2" DWB x 5100 Lg 1
2 305082037 Hyd Hose 1/2" DWB x 5650 Lg 1
3 305082039 Hyd Hose 1/2" DWB x 970 Lg 2
4 305082041 Hyd Hose 1/2" DWB x 820 Lg 1
5 305082043 Hyd Tube 1/2" x 2970 Lg 1
6 305082045 Hyd Tube 1/2" x 870 Lg 1
7 305082047 Hyd Tube 1/2" x 968 Lg 2
8 321191440 Connector - 90 Deg JIC Male 2
9 15210-8C50X-S Fitting - Elbow 90° 7/8" JicM x 3/4" UnoM 4
10 050080358 Bolt Hex Hd M8 x 35 5
11 156262000 Clamp Top Plate 5
12 156242160 Clamp Pipe Double 16 Dia 5
13 156180008 Stauff Rail Nut M8 8
14 156243220 Clamp Pipe Double 22 Dia 7
15 156263000 Clamp Top Plate 5
16 050080458 Bolt Hex Hd M8 x 45 5
17 156330000 Stacking Bolt Double 2
18 156565000 Locking Plate Double 2
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P/N 305082212 Lift Circuit w/- WWI - 2MC - Centre Frame
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P/N 305082212 Lift Circuit w/- WWI - 2MC - Centre Frame

Key  Part Number Description Qty Key Part Number Description Qty
1 305082193 Hyd Hose 1/2" DWB x 755 Lg 1
2 305082192 Hyd Hose 1/2" DWB x 4795 Lg 1
3 305082191 Hyd Hose 1/2" DWB x 1138 Lg 1
4 305082035 Hyd Hose 1/2" DWB x 5100 Lg 1
5 305082039 Hyd Hose 1/2" DWB x 970 Lg 2
6 305082041 Hyd Hose 1/2" DWB x 820 Lg 1
7 305082043 Hyd Tube 1/2" x 2970 Lg 1
8 305082045 Hyd Tube 1/2" x 870 Lg 1
9 305082047 Hyd Tube 1/2" x 968 Lg 2
10 321191440 Connector - 90 Deg JIC Male 2
11 15210-8C50X-S Fitting - Elbow 90° 7/8" JicM x 3/4" UnoM 4
12 15210R6X-S Fitting - Tee 7/8" JicM x 7/8" JicM x 7/8" JicF 1
13 050080358 Bolt Hex Hd M8 x 35 5
14 156262000 Clamp Top Plate 5
15 156242160 Clamp Pipe Double 16 Dia 5
16 156180008 Stauff Rail Nut M8 8
17 156243220 Clamp Pipe Double 22 Dia 7
18 156263000 Clamp Top Plate 5
19 050080458 Bolt Hex Hd M8 x 45 5

20 156330000 Stacking Bolt Double 2
21 156565000 Locking Plate Double 2
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P/N 305082502 Wing Wheel Isolation Kit - 2MC/3MC
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P/N 305082502 Wing Wheel Isolation Kit - 2MC/3MC

Key  Part Number Description Qty Key Part Number Description Qty
1 305000537 Plate - WWI Valve Bracket 1
2 020075075 U Bolt 3/8" X 3" X 3" UNC Zp 1
3 000060565 Bolt Hex Hd 1/4" UNC x 2 1/4" 2
4 030130061 Nut 1/4" UNC Nyloc 2
5 030130101 Nut 3/8" UNC Nyloc 2
6 158689094 Valve Block suits SV10 Cartridge 2
7 158689096 Cartridge Valve 2 Way, Normally Open 1
8 158689095 Cartridge Valve 2 Way, Normally Closed 1
9 158689097 Coil 12v DC 2
10 15210C40MX-S Fitting - Elbow 90° 7/8" JicM x 1/2" BsppM 1
11 152CR10808Z Connector Bspp to Bspp Male 1
12 152VSTI1-2EDCF  Plug Bspp VSTI1/2EDCF 1
13 15210F40MX-S Fitting - Connector 7/8" JicM x 1/2" BsppM 2
14 305160001 Wing Wheel Isolator - Selector Harness 1
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P/N 305082006 Lift Circuit - 2MC x 8m - Wings
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P/N 305082006 Lift Circuit - 2MC x 8m - Wings

Key  Part Number Description Qty Key Part Number Description Qty
1 305082057 Hyd Hose 1/2" DWB x 4050 Lg 2
2 305082059 Hyd Hose 1/2" DWB x 3450 Lg 2
3 15210-8C50X-S Fitting - Elbow 90° 7/8" JicM x 3/4" UnoM 4
4 050080708 Bolt Hex Hd M8 x 70 2
5 080120800 Nut M8 Nyloc 2
6 085108000 Flat Washer 8 ID 2
7 156243220 Clamp Pipe Double 22 Dia 8
8 156180008 Stauff Rail Nut M8 6
9 156263000 Clamp Top Plate 8
10 050080458 Bolt Hex Hd M8 x 45 6
11 156142160 Clamp Pipe Single 16 Dia 2
12 156180006 Stauff Rail Nut M6 4
13 050060458 Bolt Hex Hd M6 x 45 4
14 156162000 Clamp Top Plate 2
15 321191228 Turnbuckle Handle Assy 1
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P/N 305081240 Fold Cylinder Kit - 2MC (4.5 x 24)

Front
of
Cultivator
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P/N 305081240 Fold Cylinder Kit - 2MC (4.5 x 24)

Key Part Number Description Qty Key Part Number Description Qty
1 305245241 Hyd Cylinder 4 1/2" x 24" x 2" Rod w/- Slide - Painted 2
1.1 321411018 Cylinder Slide - 24" 1
1.2 160924521 Seal Kit - 4 1/2" x 2" Rod (Nordon) 1
64
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P/N 305081360 Fold Cylinder Kit - 3MC (4.5 x 36)

Cultivator
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P/N 305081360 Fold Cylinder Kit - 3MC (4.5 x 36)

Key Part Number Description Qty Key Part Number Description Qty
1 305245360 Hyd Cylinder 4 1/2" x 36" x 2" Rod w/- Slide - Painted 2

1.1 330491121 Cylinder Slide - 36" 1

1.2 160924521 Seal Kit - 4 1/2" x 2" Rod (Nordon) 1
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P/N 305081362 Fold Cylinder Kit - 3MC (5 x 36)

Front
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P/N 305081362 Fold Cylinder Kit - 3MC (5 x 36)

Key Part Number Description Qty Key Part Number Description Qty
1 305250360 Hyd Cylinder 5" x 36" x 2" Rod w/- Slide - Painted 2

1.1 330491121 Cylinder Slide - 36" 1

1.2 160925021 Seal Kit - 5" x 2" Rod (Nordon) 1
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P/N 305081361 Fold Cylinder Kit - 4MC (Dual Cylinder)

Cultivator

© Simplicity Australia Pty. Ltd

69




P/N 305081361 Fold Cylinder Kit - 4MC (Dual Cylinder)

Key Part Number Description Qty Key Part Number Description Qty
1 305245360 Hyd Cylinder 4 1/2" x 36" x 2" Rod w/- Slide - Painted 4

1.1 330491121 Cylinder Slide - 36" 1

1.2 160924521 Seal Kit - 4 1/2" x 2" Rod (Nordon) 1
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P/N 305123001 Wing Fold Pin Kit

Front
of
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P/N 305123001 Wing Fold Pin Kit

Key Part Number Description Qty Key Part Number Description Qty
1 300571252 Pin & Dowel Assy - Wing Fold Slide 4
2 491700206 Bolt M16 x 30 Durlok - Greasable 4
3 330491122 Slide Block 2
4 330491125 Fold Ram Roller 2
5 330491126 Spacer Bush 2
6 111506000 Grease Nipple 1/4" - Straight 4
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P/N 305123002 Wing Fold Pin Kit (Dual Cylinder)

Front
of
Cultivator
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P/N 305123002 Wing Fold Pin Kit (Dual Cylinder)

Key Part Number Description Qty Key Part Number Description Qty
1 300571252 Pin & Dowel Assy - Wing Fold Slide 8
2 491700206 Bolt M16 x 30 Durlok - Greasable 8
3 330491122 Slide Block 4
4 330491125 Fold Ram Roller 4
5 330491126 Spacer Bush 4
6 111506000 Grease Nipple 1/4" - Straight 8
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P/N 305081000 Fold Circuit - 2MC (06m & 07m)
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P/N 305081000 Fold Circuit - 2MC (06m & 07m)

Key  Part Number Description Qty Key Part Number Description Qty
1 305081013 Hyd Hose 1/2" DWB x 5350 Lg 2
2 305081015 Hyd Hose 1/2" DWB x 1700 Lg 2
3 305081017 Hyd Hose 1/2" DWB x 1150 Lg 2
4 305081062 Hyd Hose 1/4" SWB x 510 Lg 2
5 1528C50X-S Fitting - Elbow 90° 3/4" JicM x 3/4" UnoM 2
6 1528S50X-S Fitting - Tee 3/4" JicM x 3/4" JicM x 3/4" UnoM 2
7 1528BTX-S Fitting - Nut 3/4" JicF 2
8 1528-6TRTX-S Fitting - Reducer 3/4" JicF x 9/16" JicM 2
9 1526C50X-S Fitting - Elbow 90° 9/16" JicM x 9/16" UnoM 2
10 152S101-1212 Fitting - Adaptor 3/4" JicF x 3/4" UnoM 2
11 15210-8F50X-S Fitting - Connector 7/8" JicM x 3/4" UnoM 2
12 15210JTX-S Fitting - Tee 7/8" JicM x 7/8" JicM x 7/8" JicM 2
13 161050600 Valve Counter Balance (60LT) 2
14 161050601 Valve Counter Balance Cartridge (60LT) 2
15 156565000 Locking Plate Double 6
16 156330000 Stacking Bolt Double 6
17 156243220 Clamp Pipe Double 22 Dia 9
18 156180008 Stauff Rail Nut M8 8
19 156263000 Clamp Top Plate 3

20 050080458 Bolt Hex Hd M8 x 45 3
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P/N 305081050 Fold Circuit - 2MC (08m to 10m)
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P/N 305081050 Fold Circuit - 2MC (08m to 10m)

Key  Part Number Description Qty Key Part Number Description Qty
1 305081051 Hyd Hose 1/2" DWB x 5500 Lg 1
2 305081013 Hyd Hose 1/2" DWB x 5350 Lg 1
3 305081053 Hyd Hose 1/2" DWB x 1250 Lg 2
4 305081017 Hyd Hose 1/2" DWB x 1150 Lg 2
5 305081062 Hyd Hose 1/4" SWB x 510 Lg 2
6 1528C50X-S Fitting - Elbow 90° 3/4" JicM x 3/4" UnoM 2
7 1528S50X-S Fitting - Tee 3/4" JicM x 3/4" JicM x 3/4" UnoM 2
8 1528BTX-S Fitting - Nut 3/4" JicF 2
9 1528-6TRTX-S Fitting - Reducer 3/4" JicF x 9/16" JicM 2
10 161050600 Valve Counter Balance (60LT) 2
11 1526C50X-S Fitting - Elbow 90° 9/16" JicM x 9/16" UnoM 2
12 1528101-1212 Fitting - Adaptor 3/4" JicF x 3/4" UnoM 2
13 15210-8F50X-S Fitting - Connector 7/8" JicM x 3/4" UnoM 5
14 15210JTX-S Fitting - Tee 7/8" JicM x 7/8" JicM x 7/8" JicM 1
15 156565000 Locking Plate Double 6
16 156330000 Stacking Bolt Double 6
17 156243220 Clamp Pipe Double 22 Dia 7
18 156263000 Clamp Top Plate 1
19 050080458 Bolt Hex Hd M8 x 45 1

20 156180008 Stauff Rail Nut M8 7
21 050060458 Bolt Hex Hd M6 x 45 4
22 156163000 Clamp Top Plate 2
23 156180006 Stauff Rail Nut M6 4
24 156143220 Clamp Pipe Single 22 Dia 2
25 152FD10-7024480-1 Flow Divider 1
26 152FD50-45-0-N-88 Cartridge - Flow Divder 1
27 161050601 Valve Counter Balance Cartridge (60LT) 2
28 15210HP50N-S Fitting - Plug 7/8" UnoM 1
29 035106151 Flat Washer 1/4" ID 2
30 036106000 Spring Washer 1/4" ID 2
31 000060505 Bolt Hex Hd 1/4" UNC x 2" 2
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P/N 305081030 Fold Circuit - 4MC (Dual Cylinder)
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P/N 305081030 Fold Circuit - 4MC (Dual Cylinder)

Key  Part Number Description Qty Key Part Number Description Qty
1 156243220 Clamp Pipe Double 22 Dia 16
2 156180008 Stauff Rail Nut M8 15
3 156263000 Clamp Top Plate 13
4 050080458 Bolt Hex Hd M8 x 45 13
5 156565000 Locking Plate Double 3
6 156330000 Stacking Bolt Double 3
7 1528C50X-S Fitting - Elbow 90° 3/4" JicM x 3/4" UnoM 4
8 1528S50X-S Fitting - Tee 3/4" JicM x 3/4" JicM x 3/4" UnoM 4
9 1528BTX-S Fitting - Nut 3/4" JicF 4
10 1528-6TRTX-S Fitting - Reducer 3/4" JicF x 9/16" JicM 4
11 1526C50X-S Fitting - Elbow 90° 9/16" JicM x 9/16" UnoM 4
12 1528101-1212 Fitting - Adaptor 3/4" JicF x 3/4" UnoM 4
13 15210-8F50X-S Fitting - Connector 7/8" JicM x 3/4" UnoM 4
14 15210JTX-S Fitting - Tee 7/8" JicM x 7/8" JicM x 7/8" JicM 6
15 161050600 Valve Counter Balance (60LT) 4
16 161050601 Valve Counter Balance Cartridge (60LT) 4
17 305081101 Hyd Hose 1/2" DWB x 2550 Lg 2
18 305081103 Hyd Hose 1/2" DWB x 2300 Lg 2
19 305081105 Hyd Hose 1/2" DWB x 1425 Lg 2

20 305081111 Hyd Hose 1/2" DWB x 1025 Lg 2
21 305081113 Hyd Hose 1/2" DWB x 900 Lg 1
22 305081115 Hyd Hose 1/2" DWB x 900 Lg 1
23 305081117 Hyd Hose 1/2" DWB x 1750 Lg 1
24 305081119 Hyd Hose 1/2" DWB x 1775 Lg 1
25 305081157 Hyd Hose 1/2" DWB x 3300 Lg 2
26 305081060 Hyd Hose 1/4" SWB x 820 Lg 4
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P/N 305083000 Tilt Cylinder Kit
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( Staplictly P/N 305083000 Tilt Cylinder Kit

Part Number Description Qty Key Part Number Description Qty
1 160230161 Hyd Cylinder 3" x 16" x 1 1/2" Rod - Non Phasing 2
1.1 160923021 Seal Kit - 3" x 1 1/2" Rod (Nordon) 1
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Surgillictlly P/N 305083001 Tilt Circuit - 2MC
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P/N 305083001 Tilt Circuit - 2MC

Key  Part Number Description Qty Key Part Number Description Qty
1 305083012 Hyd Hose 1/2" DWB x 5550 Lg 1
2 305083014 Hyd Hose 1/2" DWB x 5560 Lg 1
3 305083016 Hyd Hose 1/2" DWB x 2950 Lg 1
4 305083018 Hyd Hose 1/2" DWB x 2430 Lg 1
5 15210-8C50X-S Fitting - Elbow 90° 7/8" JicM x 3/4" UnoM 4
6 156243220 Clamp Pipe Double 22 Dia 7
7 050080458 Bolt Hex Hd M8 x 45 7
8 156180008 Stauff Rail Nut M8 3
9 156263000 Clamp Top Plate 7
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P/N 305070821 Tyne Kit - 2MC x 8m - 200mm

© Simplicity Australia Pty. Ltd

85




P/N 305070821 Tyne Kit - 2MC x 8m - 200mm

Key Part Number Description Qty Key Part Number Description Qty
22 305070621 Tyne Kit - 2MC x 6m - 200mm 1 22 305070925 Tyne Kit - 3MC x 9m - 250mm 1
22 305070721 Tyne Kit - 2MC x 7m - 200mm 1 22 305071025 Tyne Kit - 3MC x 10m - 250mm 1
22 305070821 Tyne Kit - 2MC x 8m - 200mm 1 22 305071125 Tyne Kit - 3MC x 11m - 250mm 1
22 305070921 Tyne Kit - 2MC x 9m - 200mm 1 22 305071225 Tyne Kit - 3MC x 12m - 250mm 1
22 305071021 Tyne Kit - 2MC x 10m - 200mm 1 22 305071325 Tyne Kit - 3MC x 13m - 250mm 1
22 305070626 Tyne Kit - 2MC x 6m - 250mm 1 22 305070830 Tyne Kit - 3MC x 8m - 300mm 1
22 305070726 Tyne Kit - 2MC x 7m - 250mm 1 22 305070930 Tyne Kit - 3MC x 9m - 300mm 1
22 305070826 Tyne Kit - 2MC x 8m - 250mm 1 22 305071030 Tyne Kit - 3MC x 10m - 300mm 1
22 305070926 Tyne Kit - 2MC x 9m - 250mm 1 22 305071130 Tyne Kit - 3MC x 11m - 300mm 1
22 305071026 Tyne Kit - 2MC x 10m - 250mm 1 22 305071230 Tyne Kit - 3MC x 12m - 300mm 1
22 305070631 Tyne Kit - 2MC x 6m - 300mm 1 22 305071330 Tyne Kit - 3MC x 13m - 300mm 1
22 305070731 Tyne Kit - 2MC x 7m - 300mm 1 22 305070833 Tyne Kit - 3MC x 8m - 333mm 1
22 305070831 Tyne Kit - 2MC x 8m - 300mm 1 22 305070933 Tyne Kit - 3MC x 9m - 333mm 1
22 305070931 Tyne Kit - 2MC x 9m - 300mm 1 22 305071033 Tyne Kit - 3MC x 10m - 333mm 1
22 305071031 Tyne Kit - 2MC x 10m - 300mm 1 22 305071133 Tyne Kit - 3MC x 11m - 333mm 1
22 305070634 Tyne Kit - 2MC x 6m - 333mm 1 22 305071233 Tyne Kit - 3MC x 12m - 333mm 1
22 305070734 Tyne Kit - 2MC x 7m - 333mm 1 22 305071333 Tyne Kit - 3MC x 13m - 333mm 1
22 305070834 Tyne Kit - 2MC x 8m - 333mm 1 22 305070835 Tyne Kit - 3MC x 8m - 333mm NCT 1
22 305070934 Tyne Kit - 2MC x 9m - 333mm 1 22 305070935 Tyne Kit - 3MC x 9m - 333mm NCT 1
22 305071034 Tyne Kit - 2MC x 10m - 333mm 1 22 305071035 Tyne Kit - 3MC x 10m - 333mm NCT 1
22 305070636 Tyne Kit - 2MC x 6m - 333mm NCT 1 22 305071135 Tyne Kit - 3MC x 11m - 333mm NCT 1
22 305070736 Tyne Kit - 2MC x 7m - 333mm NCT 1 22 305071235 Tyne Kit - 3MC x 12m - 333mm NCT 1
22 305070836 Tyne Kit - 2MC x 8m - 333mm NCT 1 22 305071335 Tyne Kit - 3MC x 13m - 333mm NCT 1
22 305070936 Tyne Kit - 2MC x 9m - 333mm NCT 1 22 305071425 Tyne Kit - 4MC x 14m - 250mm 1
22 305071036 Tyne Kit - 2MC x 10m - 333mm NCT 1 22 305071430 Tyne Kit - 4MC x 14m - 300mm 1
22 305070820 Tyne Kit - 3MC x 8m - 200mm 1 22 305071433 Tyne Kit - 4MC x 14m - 333mm 1
22 305070920 Tyne Kit - 3MC x 9m - 200mm 1 22 305071435 Tyne Kit - 4MC x 14m - 333mm NCT 1
22 305071020 Tyne Kit - 3MC x 10m - 200mm 1
22 305071120 Tyne Kit - 3MC x 11m - 200mm 1
22 305071220 Tyne Kit - 3MC x 12m - 200mm 1
22 305071320 Tyne Kit - 3MC x 13m - 200mm 1
22 305070825 Tyne Kit - 3MC x 8m - 250mm 1
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Part Number
305085065
305085075
305085085
305085095
305085105
305085066
305085076
305085086
305085096
305085106
305085067
305085077
305085087
305085097
305085107
305085068
305085078
305085088
305085098
305085108
305085069
305085079
305085089
305085099
305085109
305085080
305085090
305085103
305085110
305085120
305085130
305085081

P/N 305085085 Tyne Circuit - 2MC x 8m - 200mm

Description

Tyne Circuit - 2MC x 6m - 200mm
Tyne Circuit - 2MC x 7m - 200mm
Tyne Circuit - 2MC x 8m - 200mm
Tyne Circuit - 2MC x 9m - 200mm
Tyne Circuit - 2MC x 10m - 200mm
Tyne Circuit - 2MC x 6m - 250mm
Tyne Circuit - 2MC x 7m - 250mm
Tyne Circuit - 2MC x 8m - 250mm
Tyne Circuit - 2MC x 9m - 250mm
Tyne Circuit - 2MC x 10m - 250mm
Tyne Circuit - 2MC x 6m - 300mm
Tyne Circuit - 2MC x 7m - 300mm
Tyne Circuit - 2MC x 8m - 300mm
Tyne Circuit - 2MC x 9m - 300mm
Tyne Circuit - 2MC x 10m - 300mm
Tyne Circuit - 2MC x 6m - 333mm
Tyne Circuit - 2MC x 7m - 333mm
Tyne Circuit - 2MC x 8m - 333mm
Tyne Circuit - 2MC x 9m - 333mm
Tyne Circuit - 2MC x 10m - 333mm
Tyne Circuit - 2MC x 6m - 333mm NCT
Tyne Circuit - 2MC x 7m - 333mm NCT
Tyne Circuit - 2MC x 8m - 333mm NCT
Tyne Circuit - 2MC x 9m - 333mm NCT (Rovic)
Tyne Circuit - 2MC x 10m - 333mm NCT
Tyne Circuit - 3MC x 8m - 200mm
Tyne Circuit - 3MC x 9m - 200mm
Tyne Circuit - 3MC x 10m - 200mm
Tyne Circuit - 3MC x 11m - 200mm
Tyne Circuit - 3MC x 12m - 200mm
Tyne Circuit - 3MC x 13m - 200mm
Tyne Circuit - 3MC x 8m - 250mm

Qty Key

24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24

e N N N N N N N N N e N N L N U UL U

Part Number
305085091
305085101
305085111
305085121
305085131
305085082
305085092
305085102
305085112
305085122
305085132
305085083
305085093
305085100
305085113
305085123
305085133
305085084
305085094
305085104
305085114
305085124
305085134
305085141
305085142
305085143
305085144

Description

Tyne Circuit - 3MC x 9m - 250mm

Tyne Circuit - 3MC x 10m - 250mm (Rovic)
Tyne Circuit - 3MC x 11m - 250mm
Tyne Circuit - 3MC x 12m - 250mm
Tyne Circuit - 3MC x 13m - 250mm
Tyne Circuit - 3MC x 8m - 300mm

Tyne Circuit - 3MC x 9m - 300mm

Tyne Circuit - 3MC x 10m - 300mm
Tyne Circuit - 3MC x 11m - 300mm
Tyne Circuit - 3MC x 12m - 300mm
Tyne Circuit - 3MC x 13m - 300mm
Tyne Circuit - 3MC x 8m - 333mm

Tyne Circuit - 3MC x 9m - 333mm

Tyne Circuit - 3MC x 10m - 333mm (Rovic)
Tyne Circuit - 3MC x 11m - 333mm
Tyne Circuit - 3MC x 12m - 333mm
Tyne Circuit - 3MC x 13m - 333mm
Tyne Circuit - 3MC x 8m - 333mm NCT
Tyne Circuit - 3MC x 9m - 333mm NCT
Tyne Circuit - 3MC x 10m - 333mm NCT
Tyne Circuit - 3MC x 11m - 333mm NCT
Tyne Circuit - 3MC x 12m - 333mm NCT
Tyne Circuit - 3MC x 13m - 333mm NCT
Tyne Circuit - 4MC x 14m - 250mm
Tyne Circuit - 4MC x 14m - 300mm
Tyne Circuit - 4MC x 14m - 333mm
Tyne Circuit - 4MC x 14m - 333mm NCT

Qty

N U QU UL U U U U S L UL (U (U UL UL U I U UL UL UL UL G N
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P/N 305130821 Hyd. Manifold Pipe Kit - 2MC x 8m - 200mm

Rear
of
Cultivator
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P/N 305130821 Hyd. Manifold Pipe Kit - 2MC x 8m - 200mm

Key Part Number Description Qty Key Part Number Description Qty
25 305130621 Hyd. Manifold Pipe Kit - 2MC x 6m - 200mm 1
25 305130721 Hyd. Manifold Pipe Kit - 2MC x 7m - 200mm 1
25 305130821 Hyd. Manifold Pipe Kit - 2MC x 8m - 200mm 1
25 305130921 Hyd. Manifold Pipe Kit - 2MC x 9m - 200mm 1
25 305131021 Hyd. Manifold Pipe Kit - 2MC x 10m - 200mm 1
25 305130626 Hyd. Manifold Pipe Kit - 2MC x 6m - 250mm 1
25 305130726 Hyd. Manifold Pipe Kit - 2MC x 7m - 250mm 1
25 305130826 Hyd. Manifold Pipe Kit - 2MC x 8m - 250mm 1
25 305130926 Hyd. Manifold Pipe Kit - 2MC x 9m - 250mm 1
25 305131026 Hyd. Manifold Pipe Kit - 2MC x 10m - 250mm 1
25 305130820 Hyd. Manifold Pipe Kit - 3MC x 8m - 200mm 1
25 305130920 Hyd. Manifold Pipe Kit - 3MC x 9m - 200mm 1
25 305131020 Hyd. Manifold Pipe Kit - 3MC x 10m - 200mm 1
25 305131120 Hyd. Manifold Pipe Kit - 3MC x 11m - 200mm 1
25 305131220 Hyd. Manifold Pipe Kit - 3MC x 12m - 200mm 1
25 305131320 Hyd. Manifold Pipe Kit - 3MC x 13m - 200mm 1
25 305130825 Hyd. Manifold Pipe Kit - 3MC x 8m - 250mm 1
25 305130925 Hyd. Manifold Pipe Kit - 3MC x 9m - 250mm 1
25 305131025 Hyd. Manifold Pipe Kit - 3MC x 10m - 250mm 1
25 305131125 Hyd. Manifold Pipe Kit - 3MC x 11m - 250mm 1
25 305131225 Hyd. Manifold Pipe Kit - 3MC x 12m - 250mm 1
25 305131325 Hyd. Manifold Pipe Kit - 3MC x 13m - 250mm 1
25 305131426 Hyd. Manifold Pipe Kit - 4MC x 14m - 250mm 1
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P/N 305084021 Tyne Manifold Circuit - 2MC x 8m - 200mm

Ca

Rear o .
Cultivator e
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P/N 305084021

Tyne Manifold Circuit - 2MC x 8m - 200mm

Key Part Number Description Qty Key Part Number Description Qty
27 305084019 Tyne Manifold Circuit - 2MC x 6m - 200mm 1
27 305084020 Tyne Manifold Circuit - 2MC x 7m - 200mm 1
27 305084021 Tyne Manifold Circuit - 2MC x 8m - 200mm 1
27 305084022 Tyne Manifold Circuit - 2MC x 9m - 200mm 1
27 305084023 Tyne Manifold Circuit - 2MC x 10m - 200mm 1
27 305084012 Tyne Manifold Circuit - 2MC x 6m - 250mm+ 1
27 305084011 Tyne Manifold Circuit - 2MC x 7m - 250mm-+ 1
27 305084028 Tyne Manifold Circuit - 2MC x 8m - 250mm+ 1
27 305084017 Tyne Manifold Circuit - 2MC x 9m - 250mm+ 1
27 305084018 Tyne Manifold Circuit - 2MC x 10m - 250mm+ 1
27 305084027 Tyne Manifold Circuit - 3MC x 8m - 200mm 1
27 305084024 Tyne Manifold Circuit - 3MC x 9m - 200mm 1
27 305084025 Tyne Manifold Circuit - 3MC x 10m - 200mm 1
27 305084026 Tyne Manifold Circuit - 3MC x 11m - 200mm 1
27 305084006 Tyne Manifold Circuit - 3MC x 12m - 200mm 1
27 305084016 Tyne Manifold Circuit - 3MC x 13m - 200mm 1
27 305084010 Tyne Manifold Circuit - 3MC x 8m - 250mm?+ 1
27 305084009 Tyne Manifold Circuit - 3MC x 9m - 250mm-+ 1
27 305084008 Tyne Manifold Circuit - 3MC x 10m - 250mm-+ 1
27 305084007 Tyne Manifold Circuit - 3MC x 11m - 250mm-+ 1
27 305084000 Tyne Manifold Circuit - 3MC x 12m - 250mm-+ 1
27 305084038 Tyne Manifold Circuit - 3MC x 13m - 250mm+ 1
27 305084100 Tyne Manifold Circuit - 2MC/4MC x 12m - 250mm+ 1
27 305084039 Tyne Manifold Circuit - 4MC x 14m - 250mm-+ 1
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LH Wing

Cultivator

P/N 305084013 Manifold Pipe Clamp Kit - Small

Centre Frame ﬂf

RH Wing
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P/N 305084013 Manifold Pipe Clamp Kit - Small

Key Part Number Description Qty Key Part Number Description Qty
1 340461430 Hyd Manifold Stand Assy - RH (suits 125 RHS) 3
2 321191433 Hyd Manifold Stand Assy - LH 5
3 321191430 Hyd Manifold Stand Assy - RH 6

© Simplicity Australia Pty. Ltd 94




Rear
of
Cultivator

LH Wing

P/N 305084004 Manifold Pipe Clamp Kit - Large

Centre Frame lF!lj o

RH Wing
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P/N 305084004 Manifold Pipe Clamp Kit - Large

Key Part Number Description Qty Key Part Number Description Qty
1 340461430 Hyd Manifold Stand Assy - RH (suits 125 RHS) 3
2 321191433 Hyd Manifold Stand Assy - LH 7
3 321191430 Hyd Manifold Stand Assy - RH 8
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P/N 340461430 Hyd Manifold Stand Assy - RH (suits 125 RHS)
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P/N 340461430 Hyd Manifold Stand Assy - RH (suits 125 RHS)

Key Part Number Description Qty Key Part Number Description Qty
1 340461431 Hyd Manifold Stand - RH (suits 125 RHS) 1
2 156145337 Clamp Pipe Single 33.7 Dia 1
3 020100100 U Bolt 3/8" X 4" X 4" UNC Zp 1
4 035110191 Flat Washer 3/8" ID 2
5 030130101 Nut 3/8" UNC Nyloc 2
6 156165000 Clamp Top Plate 1
7 050060608 Bolt Hex Hd M6 x 60 2
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P/N 321191433 Hyd Manifold Stand Assy - LH

i e
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P/N 321191433 Hyd Manifold Stand Assy - LH

Key Part Number Description Qty Key Part Number Description Qty
1 321191434 Hyd Manifold Stand - RH 1
2 020100100 U Bolt 3/8" X 4" X 4" UNC Zp 1
3 035110191 Flat Washer 3/8" ID 2
4 030130101 Nut 3/8" UNC Nyloc 2
5 156165000 Clamp Top Plate 1
6 050060608 Bolt Hex Hd M6 x 60 2
7 156145337 Clamp Pipe Single 33.7 Dia 1
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P/N 321191430 Hyd Manifold Stand Assy - RH
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P/N 321191430 Hyd Manifold Stand Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 321191431 Hyd Manifold Stand - RH 1
2 156145337 Clamp Pipe Single 33.7 Dia 1
3 020100100 U Bolt 3/8" X 4" X 4" UNC Zp 1
4 035110191 Flat Washer 3/8" ID 2
5 030130101 Nut 3/8" UNC Nyloc 2
6 156165000 Clamp Top Plate 1
7 050060608 Bolt Hex Hd M6 x 60 2
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P/N 491700050 Tyne Body Assy 700 Series - RH Rear Facing
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P/N 491700050 Tyne Body Assy 700 Series - RH Rear Facing

Key Part Number Description Qty Key Part Number Description Qty
1 491700155 Tyne Box 1
2 491700100 Tyne Headstock RH - 4" RHS 1
3 022141141 V Bolt 5/8" x 4" x 4" 2
4 054120409 Bolt Hex Hd M12 x 40 Durlok 2
5 491700206 Bolt M16 x 30 Durlok - Greasable 1
6 030130161 Nut 5/8" UNC Nyloc 4
7 497655305 Pivot Pin Assy - Ram 1
8 054080259 Bolt Hex Hd M8 x 25 Durlok 1
9 491700200 Pivot Pin Assy - Tyne Box 1
10 111506000 Grease Nipple 1/4" - Straight 1
11 1526F50X-S Fitting - Connector 9/16" JicM x 9/16" UnoM 1
12 491220041 Hyd Cylinder 2" x 105mm (Tyne) - Painted 1
12.1 160922021 Seal Kit - 2" x 1 3/4" Rod (Nordon) 1
13 491700154 Pivot Pin - Tyne Box 1
14 080130161 Nut M16 Hex Flanged 1
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Sl P/N 491700051 Tyne Body Assy 700 Series - RH Front Facing

B AusTRrRALA
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P/N 491700051

Tyne Body Assy 700 Series - RH Front Facing

Key Part Number Description Qty Key Part Number Description Qty
1 491700155 Tyne Box 1
2 491700100 Tyne Headstock RH - 4" RHS 1
3 022141141 V Bolt 5/8" x 4" x 4" 2
4 054120409 Bolt Hex Hd M12 x 40 Durlok 2
5 491700206 Bolt M16 x 30 Durlok - Greasable 1
6 030130161 Nut 5/8" UNC Nyloc 4
7 497655305 Pivot Pin Assy - Ram 1
8 054080259 Bolt Hex Hd M8 x 25 Durlok 1
9 491700200 Pivot Pin Assy - Tyne Box 1
10 111506000 Grease Nipple 1/4" - Straight 1
11 1526F50X-S Fitting - Connector 9/16" JicM x 9/16" UnoM 1
12 491220041 Hyd Cylinder 2" x 105mm (Tyne) - Painted 1
12.1 160922021 Seal Kit - 2" x 1 3/4" Rod (Nordon) 1
13 491700154 Pivot Pin - Tyne Box 1
14 080130161 Nut M16 Hex Flanged 1
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Surgillictlly P/N 491700052 Tyne Body Assy 700 Series - LH Rear Facing

B AusTRALLA
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P/N 491700052 Tyne Body Assy 700 Series - LH Rear Facing

Key Part Number Description Qty Key Part Number Description Qty
1 491700155 Tyne Box 1
2 491700110 Tyne Headstock LH - 4" RHS 1
3 022141141 V Bolt 5/8" x 4" x 4" 2
4 054120409 Bolt Hex Hd M12 x 40 Durlok 2
5 491700206 Bolt M16 x 30 Durlok - Greasable 1
6 030130161 Nut 5/8" UNC Nyloc 4
7 497655305 Pivot Pin Assy - Ram 1
8 054080259 Bolt Hex Hd M8 x 25 Durlok 1
9 491700200 Pivot Pin Assy - Tyne Box 1
10 111506000 Grease Nipple 1/4" - Straight 1
11 1526F50X-S Fitting - Connector 9/16" JicM x 9/16" UnoM 1
12 491220041 Hyd Cylinder 2" x 105mm (Tyne) - Painted 1
12.1 160922021 Seal Kit - 2" x 1 3/4" Rod (Nordon) 1
13 491700154 Pivot Pin - Tyne Box 1
14 080130161 Nut M16 Hex Flanged 1
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P/N 491700053 Tyne Body Assy 700 Series - LH Front Facing
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P/N 491700053 Tyne Body Assy 700 Series - LH Front Facing

Key Part Number Description Qty Key Part Number Description Qty
1 491700155 Tyne Box 1
2 491700110 Tyne Headstock LH - 4" RHS 1
3 022141141 V Bolt 5/8" x 4" x 4" 2
4 054120409 Bolt Hex Hd M12 x 40 Durlok 2
5 491700206 Bolt M16 x 30 Durlok - Greasable 1
6 030130161 Nut 5/8" UNC Nyloc 4
7 497655305 Pivot Pin Assy - Ram 1
8 054080259 Bolt Hex Hd M8 x 25 Durlok 1
9 491700200 Pivot Pin Assy - Tyne Box 1
10 111506000 Grease Nipple 1/4" - Straight 1
11 1526F50X-S Fitting - Connector 9/16" JicM x 9/16" UnoM 1
12 491220041 Hyd Cylinder 2" x 105mm (Tyne) - Painted 1
12.1 160922021 Seal Kit - 2" x 1 3/4" Rod (Nordon) 1
13 491700154 Pivot Pin - Tyne Box 1
14 080130161 Nut M16 Hex Flanged 1
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Tyne Shanks & Seeder Boots (Optional)

e\
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Tyne Shanks & Seeder Boots (Optional)

Key Part Number Description Qty Key Part Number Description Qty
1 491700260 Tyne Shank WA - Formed Toe 1
2 491700258 Tyne Shank WA - Zero Till 1
3 491700266 Planting Tyne WA - Janke 1
4 497655350 Seeder Boot WA - Min Till 1
5 491700300 Seeder Boot WA - Forged Tyne 1
6 491700307 Strap - Seeder Boot 1
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Points (Optional)

Key Part Number Description Qty Key Part Number Description Qty
1 497655276 Point - Tiled (Keech) 1
2 497655284 Point - 'Tung-Tuff' Coating (Keech) 1
3 491700295 Point - Min Till w/- Tungsten Tile & Depth Groove 1
4 491700308 Point - Min Till 'Tung-Tuff' w/- Keel 1
5 491700310 Point - Min Till Tiled w/- Keel 1
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P/N 491700270 Janke Knife Tyne Mount Kit RH - Less Knife
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Part Number
491700271
491700277
085116000
080121200
054120659
050120408

Description

Tyne Mount - RH

Tyne Mount Bar

Flat Washer 16 ID

Nut M12 Nyloc

Bolt Hex Hd M12 x 65 Durlok
Bolt Hex Hd M12 x 40

P/N 491700270 Janke Knife Tyne Mount Kit RH - Less Knife

Qty Key Part Number

N N WDN -~ =~

Description

Qty
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P/N 491700280 Janke Knife Tyne Mount Kit LH - Less Knife
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Part Number
491700271
491700277
085116000
050120408
054120259
080121200

Description

Tyne Mount - RH

Tyne Mount Bar

Flat Washer 16 ID

Bolt Hex Hd M12 x 40

Bolt Hex Hd M12 x 25 Durlok
Nut M12 Nyloc

P/N 491700280 Janke Knife Tyne Mount Kit LH - Less Knife

Qty Key Part Number

W NDNDN -2 -

Description

Qty
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P/N 499305200 Presswheel Assy - LH w/- Seeding Options
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P/N 499305200 Presswheel Assy - LH w/- Seeding Options

Key Part Number Description Qty Key Part Number Description Qty
1 499305100 Presswheel Assy - LH 1
2 499305030 Scraper Kit - LH 1
3 499305020 Wheel Adjustment Kit 1
4 499305010 Seeder Boot Kit 1
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P/N 499305220 Presswheel Assy - RH w/- Seeding Options
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P/N 499305220 Presswheel Assy - RH w/- Seeding Options

Key Part Number Description Qty Key Part Number Description Qty
1 499305120 Presswheel Assy - RH 1
2 499305020 Wheel Adjustment Kit 1
3 499305010 Seeder Boot Kit 1
4 499305033 Scraper Kit - RH 1
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Sumgillctly P/N 499305100 Presswheel Assy - LH

4 AUS TR ALILA

Presswheel Options:

1) P/N 195651854 - Presswheel Assy 18" x 55mm Flat Profile
1.1) P/N 195651856 - Tyre 18" x 55mm Flat Profile

2) P/N 195651855 - Presswheel Assy 18" x 56mm Wedge Profile
2.1) P/N 195651857 - Tyre 18" x 56mm Wedge Profile
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P/N 499305100 Presswheel Assy -LH

Key Part Number Description Qty Key Part Number Description Qty
1 499305123 Mount Assy 1
2 499305104 Upper Arm 1
3 499305129 Lower Arm 1
4 124238321 Spring - Tension 1
5 022141141 V Bolt 5/8" x 4" x 4" 1
6 030130161 Nut 5/8" UNC Nyloc 2
7 030110131 Nut 1/2" UNC 1
8 016113032 Set Screw Sq Hd 1/2" UNC x 1 1/4" 1
9 499305119 Pin 1
10 095104500 Lynch Pin 4.5mm 2
11 050120708 Bolt Hex Hd M12 x 70 2
12 080121200 Nut M12 Nyloc 2
13 499305128 Pivot Pin 2
14 086113000 Spring Washer 12 ID 2
15 080111200 Nut M12 2
16 499305127 Adjuster Bolt 1
17 111206000 Grease Nipple 1/4" UNF 2
18 080111600 Nut M16 1
© Simplicity Australia Pty. Ltd 124




Sumiltctly P/N 499305120 Presswheel Assy - RH

AU S TR ALILA

Presswheel Options:

1) P/N 195651854 - Presswheel Assy 18" x 55mm Flat Profile
1.1) P/N 195651856 - Tyre 18" x 56mm Flat Profile

2) PIN 195651855 - Presswheel Assy 18" x 56mm Wedge Profile
2.1) P/N 195651857 - Tyre 18" x 56mm Wedge Profile
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P/N 499305120 Presswheel Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 499305123 Mount Assy 1
2 499305104 Upper Arm 1
3 499305129 Lower Arm 1
4 124238321 Spring - Tension 1
5 022141141 V Bolt 5/8" x 4" x 4" 1
6 030130161 Nut 5/8" UNC Nyloc 2
7 030110131 Nut 1/2" UNC 1
8 016113032 Set Screw Sq Hd 1/2" UNC x 1 1/4" 1
9 499305119 Pin 1
10 095104500 Lynch Pin 4.5mm 2
11 050120708 Bolt Hex Hd M12 x 70 2
12 080121200 Nut M12 Nyloc 2
13 499305128 Pivot Pin 2
14 086113000 Spring Washer 12 ID 2
15 080111200 Nut M12 2
16 499305127 Adjuster Bolt 1
17 111206000 Grease Nipple 1/4" UNF 2
18 080111600 Nut M16 1
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P/N 499305123 Mount Assy
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P/N 499305123 Mount Assy

Key Part Number Description Qty Key Part Number Description Qty

1 499305125 Side Plate RH 1
2 499305124 Side Plate LH 1
3 499305126 Spacer 3
4 054160309 Bolt Hex Hd M16 x 30 Durlok 6
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P/N 499305010 Seeder Boot Kit
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P/N 499305010 Seeder Boot Kit

Key Part Number Description Qty Key Part Number Description Qty

1 499305014 Seeder Boot 1
2 036110000 Spring Washer 3/8" ID 4
3 030110101 Nut 3/8" UNC 4
4 499305019 Bolt Plate 1
5 030110131 Nut 1/2" UNC 3
6 036113000 Spring Washer 1/2" ID 2
7 016113032 Set Screw Sq Hd 1/2" UNC x 1 1/4" 1
8 000131785 Bolt Hex Hd 1/2" UNC x 7" 2
9 499305011 Seeder Boot Carrier 1
10 020038038 U Bolt 3/8" x 1 1/2" x 1 1/2" UNC Zp 2

© Simplicity Australia Pty. Ltd 130




P/N 499305020 Wheel Adjustment Kit
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P/N 499305020 Wheel Adjustment Kit

Key Part Number Description Qty Key Part Number Description Qty
1 499305021 Wheel Adjustment WA 1
2 499305026 Clevis Pin 1
3 499305025 Pivot Pin 1
4 090306036 Roll Pin M6 x 36 2
5 030110131 Nut 1/2" UNC 1
6 016113032 Set Screw Sq Hd 1/2" UNC x 1 1/4" 1
7 499305024 Spacer Bush 1
8 096105000 R Pin - 3/16" 1
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P/N 499305030 Scraper Kit - LH
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P/N 499305030 Scraper Kit - LH

Key Part Number Description Qty Key Part Number Description Qty
1 499305032 Scraper Arm 2
2 499305031 Scraper Blade - LH 1
3 000100255 Bolt Hex Hd 3/8" UNC x 1" 4
4 036110000 Spring Washer 3/8" ID 4
5 030110101 Nut 3/8" UNC 4
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P/N 499305033 Scraper Kit - RH
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P/N 499305033 Scraper Kit - RH

Key Part Number Description Qty Key Part Number Description Qty
1 499305032 Scraper Arm 2
2 499305034 Scraper Blade - RH 1
3 000100255 Bolt Hex Hd 3/8" UNC x 1" 4
4 036110000 Spring Washer 3/8" ID 4
5 030110101 Nut 3/8" UNC 4
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P/N 305050004 Stabiliser Wheel Kit

Front
of
Cultivator
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P/N 305050004 Stabiliser Wheel Kit

Part Number Description Qty Key Part Number Description Qty
1 305000555 Stabiliser Wheel Assy - LH 1
2 305000556 Stabiliser Wheel Assy - RH 1
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P/N 305000555 Stabiliser Wheel Assy - LH
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P/N 305000555 Stabiliser Wheel Assy - LH

Key Part Number Description Qty Key Part Number Description Qty
1 305000557 Stabiliser Arm Assy - LH 1
2 480052525 Depth Wheel Arm Adjustable Link - Painted 1
3 298101806 Wheel Assy 10.5/80 x 18 6 Stud 1
3.1 140091806 Rim W9-18 x 10 6 Stud 1
3.2 142101812 Tyre Gripster 10.5/80 x 18 1
3.3 142000218 Valve Stem 1
4 305000562 Mount Bracket - Stabiliser Wheel 1
5 305000569 Pin WA 204mm x 1-1/4 Dia 1
6 305000571 Pin WA 110mm x 1" Dia 2
7 050080308 Bolt Hex Hd M8 x 30 2
8 085108000 Flat Washer 8 ID 4
9 080120800 Nut M8 Nyloc 2
10 050100358 Bolt Hex Hd M10 x 35 1
11 080121000 Nut M10 Nyloc 1
12 085110000 Flat Washer 10 ID 2
13 022141141 V Bolt 5/8" x 4" x 4" 2
14 030130161 Nut 5/8" UNC Nyloc 4
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Surgillictlly P/N 305000557 Stabiliser Arm Assy - LH

B AusTRALLA
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P/N 305000557 Stabiliser Arm Assy - LH

Key Part Number Description Qty Key Part Number Description Qty
1 305000574 Stabiliser Arm - LH 1
1.1 497655243 Bush - Hardened 31.8 ID x 32 Lg 2
2 249075004 Hub - 6 stud 1
3 139075008 Seal 3-1/2" ID 1
4 139075009 Wear Ring 1
5 135030214 Bearing Tapered Roller 70 ID 1
6 249092002 Axle Nut 1-1/2" 1
7 135030210 Bearing Tapered Roller 50 ID 1
8 092206080 Split Pin 6.3 Dia x 80 1
9 056180600 Wheel Stud M18 6
10 080161801 Wheel Nut M18 6
11 060108030 Cap Screw M8 x 30 3
12 111103000 Grease Nipple 1/8" BSP 1
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P/N 305000556 Stabiliser Wheel Assy - RH
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P/N 305000556 Stabiliser Wheel Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 305000558 Stabiliser Arm Assy - RH 1
2 480052525 Depth Wheel Arm Adjustable Link - Painted 1
3 298101806 Wheel Assy 10.5/80 x 18 6 Stud 1
3.1 140091806 Rim W9-18 x 10 6 Stud 1
3.2 142101812 Tyre Gripster 10.5/80 x 18 1
3.3 142000218 Valve Stem 1
4 305000562 Mount Bracket - Stabiliser Wheel 1
5 305000569 Pin WA 204mm x 1-1/4 Dia 1
6 305000571 Pin WA 110mm x 1" Dia 2
7 050080308 Bolt Hex Hd M8 x 30 2
8 085108000 Flat Washer 8 ID 4
9 080120800 Nut M8 Nyloc 2
10 050100358 Bolt Hex Hd M10 x 35 1
11 080121000 Nut M10 Nyloc 1
12 085110000 Flat Washer 10 ID 2
13 022141141 V Bolt 5/8" x 4" x 4" 2
14 030130161 Nut 5/8" UNC Nyloc 4
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P/N 305000558 Stabiliser Arm Assy - RH

BY AusTmrRALLA
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P/N 305000558 Stabiliser Arm Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 305000575 Stabiliser Arm - RH 1
1.1 497655243 Bush - Hardened 31.8 ID x 32 Lg 2
2 249075004 Hub - 6 stud 1
3 139075008 Seal 3-1/2" ID 1
4 139075009 Wear Ring 1
5 135030214 Bearing Tapered Roller 70 ID 1
6 249092002 Axle Nut 1-1/2" 1
7 135030210 Bearing Tapered Roller 50 ID 1
8 092206080 Split Pin 6.3 Dia x 80 1
9 056180600 Wheel Stud M18 6
10 080161801 Wheel Nut M18 6
11 060108030 Cap Screw M8 x 30 3
12 111103000 Grease Nipple 1/8" BSP 1

© Simplicity Australia Pty. Ltd 146




P/N 305150000 Hitch Level Indicator Kit
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P/N 305150000 Hitch Level Indicator Kit

Key Part Number Description Qty Key Part Number Description Qty
1 305000240 Fixed Indicator 1
2 305150001 Pointer 1
3 305150004 Dial 1
4 305150008 Dial Mount 1
5 035108161 Flat Washer 5/16" ID 1
6 030130081 Nut 5/16" UNC Nyloc 1
7 020075075 U Bolt 3/8" X 3" X 3" UNC Zp 1
8 035110191 Flat Washer 3/8" ID 4
9 030130101 Nut 3/8" UNC Nyloc 4
10 000100255 Bolt Hex Hd 3/8" UNC x 1" 2
11 035110251 Flat Washer 3/8" ID 2
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P/N 305150009 Depth Indicator Kit
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P/N 305150009 Depth Indicator Kit

Key Part Number Description Qty Key Part Number Description Qty
1 305000225 Depth Indicator Assy 1
2 305000237 Pulley Holder 1
3 305000239 Arm Plate 1
4 099303034 Cable Clamp - 3mm (1/8") 2
5 305150010 Wire Cable 1
6 099305054 D Shackle 5x 5 1
7 099400000 Pulley Awning - 40mm 1
8 020100100 U Bolt 3/8" X 4" X 4" UNC Zp 1
9 030130101 Nut 3/8" UNC Nyloc 2
10 035110251 Flat Washer 3/8" ID 4
11 080111000 Nut M10 1
12 080121000 Nut M10 Nyloc 1
13 020075075 U Bolt 3/8" X 3" X 3" UNC Zp 1
14 030110101 Nut 3/8" UNC 2
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P/N 305150011 Depth Indicator Kit (7m & under Wings)
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P/N 305150011

Depth Indicator Kit (7m & under Wings)

Key Part Number Description Qty Key Part Number Description Qty
1 305000225 Depth Indicator Assy 1
2 305000237 Pulley Holder 1
3 305000239 Arm Plate 1
4 305000405 Spacer 1
5 099303034 Cable Clamp - 3mm (1/8") 2
6 305150010 Wire Cable 1
7 099305054 D Shackle 5x 5 1
8 099400000 Pulley Awning - 40mm 1
9 020100100 U Bolt 3/8" X 4" X 4" UNC Zp 1
10 030130101 Nut 3/8" UNC Nyloc 2
11 035110251 Flat Washer 3/8" ID 4
12 080111000 Nut M10 1
13 080121000 Nut M10 Nyloc 1
14 020075075 U Bolt 3/8" X 3" X 3" UNC Zp 1
15 030110101 Nut 3/8" UNC 2

© Simplicity Australia Pty. Ltd 152




P/N 305000225 Depth Indicator Assy
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P/N 305000225 Depth Indicator Assy

Key Part Number Description Qty Key Part Number Description Qty
1 305000226 Indicator Face 1
2 305000230 Indicator Arm 1
3 305000240 Fixed Indicator 1
4 305000234 Cable Retaining Pin 1
5 085120000 Flat Washer 20 ID 1
6 090106025 Roll Pin 1/4" x 1" 1
7 010106025 Cap Screw 1/4" UNC x 1" 1
8 010106032 Cap Screw 1/4" UNC x 1-1/4" 2
9 030110061 Nut 1/4" UNC 4
10 030190081 Nut 5/16" UNC Butterfly 1
11 035108161 Flat Washer 5/16" ID 1
12 124216216 Spring - Tension 1
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P/N 305170000 Mud Scraper Kit
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P/N 305170000 Mud Scraper Kit

Key Part Number Description Qty Key Part Number Description Qty
1 305000527 Mud Scraper Assy - LH 2
2 035110251 Flat Washer 3/8" ID 16
3 030130101 Nut 3/8" UNC Nyloc 16
4 020127127 U Bolt 3/8" x 5" x 5" UNC Zp 4
5 020100100 U Bolt 3/8" X 4" X 4" UNC Zp 4
6 305000532 Mud Scraper Assy - RH 2
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P/N 305000527 Mud Scraper Assy -LH
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P/N 305000527 Mud Scraper Assy -LH

Key Part Number Description Qty Key Part Number Description Qty
1 305000528 Mount Bracket - LH 1
2 305000531 Rod - Scraper 5
3 066112035 Set Screw Sq Hd M12 x 35 5
4 080131200 Nut M12 Lock 5
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P/N 305000532 Mud Scraper Assy - RH
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P/N 305000532 Mud Scraper Assy - RH

Key Part Number Description Qty Key Part Number Description Qty
1 305000533 Mount Bracket - RH 1
2 305000531 Rod - Scraper 5
3 066112035 Set Screw Sq Hd M12 x 35 5
4 080131200 Nut M12 Lock 5
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P/N 305170010 Tool Box Kit
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P/N 305170010 Tool Box Kit

Part Number Description Qty Key Part Number Description Qty
1 305170011 Support Bracket 2
2 020100200 U Bolt 3/8" x 4" x 8" UNC Zp 4
3 035110191 Flat Washer 3/8" ID 8
4 030110101 Nut 3/8" UNC 8
5 192300010 Toolbox 1
6 305170012 Spacer Plate 2
7 085110000 Flat Washer 10 ID 12
8 050100258 Bolt Hex Hd M10 x 25 6
9 080121000 Nut M10 Nyloc 6
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P/N 305170020 Hand Wash Kit
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P/N 305170020 Hand Wash Kit

Part Number Description Qty Key Part Number Description Qty
1 020100200 U Bolt 3/8" x 4" x 8" UNC Zp 2
2 035110191 Flat Washer 3/8" ID 4
3 030110101 Nut 3/8" UNC 4
4 192150001 Hand Wash Tank 1
5 305170021 Support Bracket 2
6 085106000 Flat Washer 6 ID 8
7 050060508 Bolt Hex Hd M6 x 50 4
8 080110600 Nut M6 4
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P/N 300571530 Rear ‘A’ Frame Assy
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P/N 300571530 Rear ‘A’ Frame Assy

Key Part Number Description Qty Key Part Number Description Qty
1 300571531 Rear 'A' Frame 1
2 233260117 Hitch Pin 4
3 233330165 Clevis 1
4 235600122 Lower Leg 1
5 235600120 Outer Tube 1
6 099311130 Bow Shackle 11mm 2
7 230603029 Safety Chain - 15L 1
8 080121200 Nut M12 Nyloc 1
9 085112000 Flat Washer 12 ID 2
10 050120908 Bolt Hex Hd M12 x 90 1
11 095110036 Lynch Pin 3/8" 4
12 095111089 Lynch Pin 11mm 2
13 111206900 Grease Nipple 1/4" UNF - 90° 1
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P/N 305100202 Rear ‘A’ Frame Assy (+500)
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P/N 305100202 Rear ‘A’ Frame Assy (+500)

Key Part Number Description Qty Key Part Number Description Qty
1 305100203 Rear 'A' Frame (+500) 1
2 233260117 Hitch Pin 4
3 233330165 Clevis 1
4 235600122 Lower Leg 1
5 235600120 Outer Tube 1
6 099311130 Bow Shackle 11mm 2
7 230603029 Safety Chain - 15L 1
8 080121200 Nut M12 Nyloc 1
9 085112000 Flat Washer 12 ID 2
10 050120908 Bolt Hex Hd M12 x 90 1
11 095110036 Lynch Pin 3/8" 4
12 095111089 Lynch Pin 11mm 2
13 111206900 Grease Nipple 1/4" UNF - 90° 1
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P/N 305100206 Rear 'A' Frame Assy (4500 TQ)
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P/N 305100206 Rear 'A' Frame Assy (4500 TQ)

Key Part Number Description Qty Key Part Number Description Qty
1 305100207 Rear 'A' Frame (4500 TQ) 1
2 235600122 Lower Leg 1
3 095111089 Lynch Pin 11mm 2
4 050120908 Bolt Hex Hd M12 x 90 1
5 235600120 Outer Tube 1
6 080121200 Nut M12 Nyloc 1
7 085112000 Flat Washer 12 ID 2
8 099311130 Bow Shackle 11mm 2
9 230603029 Safety Chain - 15L 1
10 233260117 Hitch Pin 2
11 095110036 Lynch Pin 3/8" 2
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P/N 305100100 Rear Pull Assy - Allrounder
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P/N 305100100 Rear Pull Assy - Allrounder

Key Part Number Description Qty Key Part Number Description Qty

1 300571500 Rear Pull 1

2 095110036 Lynch Pin 3/8" 2

3 230603028 Safety Chain - 15L 1

4 233260117 Hitch Pin 2

5 233330165 Clevis 1

6 085116000 Flat Washer 16 1D 16

7 050160508 Bolt Hex Hd M16 x 50

8 080121600 Nut M16 Nyloc 8

9 111206900 Grease Nipple 1/4" UNF - 90° 1
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P/N 305100101 Rear Pull Assy - TR/TQS (3 Rows)
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P/N 305100101 Rear Pull Assy - TR/TQS (3 Rows)

Key Part Number Description Qty Key Part Number Description Qty
1 305000538 Rear Pull 1
2 095110036 Lynch Pin 3/8" 2
3 230603028 Safety Chain - 15L 1
4 233260117 Hitch Pin 2
5 233330165 Clevis 1
6 085116000 Flat Washer 16 ID 24
7 050160508 Bolt Hex Hd M16 x 50 12
8 080121600 Nut M16 Nyloc 12
9 111206900 Grease Nipple 1/4" UNF - 90° 1
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P/N 305100102 Rear Pull Assy - TR/TQS (w/- Spacers)
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P/N 305100102 Rear Pull Assy - TR/TQS (w/- Spacers)

Key Part Number Description Qty Key Part Number Description Qty
1 300571500 Rear Pull 1
2 095110036 Lynch Pin 3/8" 2
3 230603028 Safety Chain - 15L 1
4 233260117 Hitch Pin 2
5 233330165 Clevis 1
6 085116000 Flat Washer 16 1D 16
7 050160658 Bolt Hex Hd M16 x 65 8
8 080121600 Nut M16 Nyloc 8
9 111206900 Grease Nipple 1/4" UNF - 90° 1
10 305000541 Spacer Plate 4
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P/N 305086000 Across Machine Hyd. Circuit - 2MC suit TQC
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P/N 305086000 Across Machine Hyd. Circuit - 2MC suit TQC

Key Part Number Description Qty Key Part Number Description Qty
1 305086006 Hyd Hose 3/4" SWB x 3000 Lg 1
2 305086008 Hyd Hose 5/8" DWB x 3000 Lg 1
3 305086010 Hyd Hose 3/8" SWB x 3000 Lg 1
4 305089030 Hyd Tube 1" x 4150 Lg 1
5 305089032 Hyd Tube 5/8" x 4100 Lg 1
6 305089034 Hyd Tube 1/2" x 4050 Lg 1
7 305086024 Hyd Hose 3/8" SWB x 5450 Lg 1
8 305086026 Hyd Hose 5/8" DWB x 5450 Lg 1
9 305086028 Hyd Hose 3/4" SWB x 5450 Lg 1
10 050060358 Bolt Hex Hd M6 x 35 24
11 156180006 Stauff Rail Nut M6 54
12 156162000 Clamp Top Plate 13
13 156142160 Clamp Pipe Single 16 Dia 9
14 156163000 Clamp Top Plate 9
15 156143250 Clamp Pipe Single 25 Dia 4
16 156142127 Clamp Pipe Single 12.7 Dia 4
17 050060458 Bolt Hex Hd M6 x 45 30
18 156144280 Clamp Pipe Single 28 Dia 5
19 156164000 Clamp Top Plate 5

20 156143254 Clamp Pipe Single 25.4 Dia 5
21 233260120 Hyd Hose & Electrical Connector Assy 1
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P/N 305086001 Across Machine Hyd. Circuit - 2MC suit TQS/TR
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P/N 305086001

Across Machine Hyd. Circuit - 2MC suit TQS/TR

Key Part Number Description Qty Key Part Number Description Qty
1 305086006 Hyd Hose 3/4" SWB x 3000 Lg 1
2 305086008 Hyd Hose 5/8" DWB x 3000 Lg 1
3 305086010 Hyd Hose 3/8" SWB x 3000 Lg 1
4 305089030 Hyd Tube 1" x 4150 Lg 1
5 305089032 Hyd Tube 5/8" x 4100 Lg 1
6 305089034 Hyd Tube 1/2" x 4050 Lg 1
7 305086030 Hyd Hose 3/8" SWB x 7250 Lg 1
8 305086032 Hyd Hose 5/8" DWB x 7250 Lg 1
9 305086034 Hyd Hose 3/4" SWB x 7250 Lg 1
10 050060358 Bolt Hex Hd M6 x 35 24
11 156180006 Stauff Rail Nut M6 54
12 156162000 Clamp Top Plate 13
13 156142160 Clamp Pipe Single 16 Dia 9
14 156163000 Clamp Top Plate 9
15 156143250 Clamp Pipe Single 25 Dia 4
16 156142127 Clamp Pipe Single 12.7 Dia 4
17 050060458 Bolt Hex Hd M6 x 45 30
18 156144280 Clamp Pipe Single 28 Dia 5
19 156164000 Clamp Top Plate 5

20 156143254 Clamp Pipe Single 25.4 Dia 5
21 233260120 Hyd Hose & Electrical Connector Assy 1
© Simplicity Australia Pty. Ltd 180




P/N 305086002 Across Machine Hyd. Circuit - 3MC suit TQC
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P/N 305086002 Across Machine Hyd. Circuit - 3MC suit TQC

Key Part Number Description Qty Key Part Number Description Qty
1 305086006 Hyd Hose 3/4" SWB x 3000 Lg 1
2 305086008 Hyd Hose 5/8" DWB x 3000 Lg 1
3 305086010 Hyd Hose 3/8" SWB x 3000 Lg 1
4 305089012 Hyd Tube 1" x 4150 Lg 1
5 305089014 Hyd Tube 5/8" x 4100 Lg 1
6 305089016 Hyd Tube 1/2" x 4060 Lg 1
7 305086012 Hyd Hose 3/8" SWB x 5650 Lg 1
8 305086014 Hyd Hose 5/8" DWB x 5650 Lg 1
9 305086016 Hyd Hose 3/4" SWB x 5650 Lg 1
10 050060358 Bolt Hex Hd M6 x 35 24
11 156180006 Stauff Rail Nut M6 54
12 156162000 Clamp Top Plate 13
13 156142160 Clamp Pipe Single 16 Dia 9
14 156163000 Clamp Top Plate 9
15 156143250 Clamp Pipe Single 25 Dia 4
16 156142127 Clamp Pipe Single 12.7 Dia 4
17 050060458 Bolt Hex Hd M6 x 45 30
18 156144280 Clamp Pipe Single 28 Dia 5
19 156164000 Clamp Top Plate 5

20 156143254 Clamp Pipe Single 25.4 Dia 5
21 035106151 Flat Washer 1/4" ID 2
22 030130061 Nut 1/4" UNC Nyloc 1
23 115001351 Cable Clamp 18mm 1
24 010106019 Cap Screw 1/4" UNC x 3/4" 1
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P/N 305086050 Across Machine Hyd. Circuit - 2MC/4MC suit TQS/TR

Key Part Number Description Qty Key Part Number Description Qty
1 305086006 Hyd Hose 3/4" SWB x 3000 Lg 1
2 305086008 Hyd Hose 5/8" DWB x 3000 Lg 1
3 305086010 Hyd Hose 3/8" SWB x 3000 Lg 1
4 305089036 Hyd Tube 1" x 4150 Lg 1
5 305089038 Hyd Tube 5/8" x 4100 Lg 1
6 305089040 Hyd Tube 1/2" x 4050 Lg 1
7 305086036 Hyd Hose 3/8" SWB x 7100 Lg 1
8 305086038 Hyd Hose 5/8" DWB x 7100 Lg 1
9 305086040 Hyd Hose 3/4" SWB x 7100 Lg 1
10 050060358 Bolt Hex Hd M6 x 35 16
11 156180006 Stauff Rail Nut M6 46
12 156163000 Clamp Top Plate 9
13 156143250 Clamp Pipe Single 25 Dia 4
14 156162000 Clamp Top Plate 9
15 156142127 Clamp Pipe Single 12.7 Dia 4
16 156142160 Clamp Pipe Single 16 Dia 5
17 050060458 Bolt Hex Hd M6 x 45 30
18 156144280 Clamp Pipe Single 28 Dia 5
19 156164000 Clamp Top Plate 5

20 156143254 Clamp Pipe Single 25.4 Dia 5
21 156242160 Clamp Pipe Double 16 Dia 4
22 156180008 Stauff Rail Nut M8 4
23 156565000 Locking Plate Double 4
24 156320001 Stacking Bolt Double 4
25 233260120 Hyd Hose & Electrical Connector Assy 1
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P/N 233260120 Hyd Hose & Electrical Connector Assy
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P/N 233260120 Hyd Hose & Electrical Connector Assy

Key Part Number Description Qty Key Part Number Description Qty
1 233260121 Hyd Hose Bracket 1
2 233260123 Electrical Fitting Bracket 1
3 050080258 Bolt Hex Hd M8 x 25 1
4 080120800 Nut M8 Nyloc 1
5 050120208 Bolt Hex Hd M12 x 20 2
6 156145337 Clamp Pipe Single 33.7 Dia 1
7 156165000 Clamp Top Plate 2
8 156145380 Clamp Pipe Single 38 Dia 1
9 156146508 Clamp Pipe Single 50.8 Dia 1
10 156166000 Clamp Top Plate 1
11 103100045 Clamp Exhaust 1-3/4" Dia 1
12 156180006 Stauff Rail Nut M6 6
13 050060608 Bolt Hex Hd M6 x 60 4
14 050060708 Bolt Hex Hd M6 x 70 2
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sy Hyd. Schematic - Fold Circuit - Single Cylinder
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é@.}f_@g Hyd Schematic - Fold Circuit - Single Cylinder w/- Flow Divider
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Elec. Schematic - WWI Circuit

ABldo ) Coil 12V
(Red)
- ' - Black ;
g Ground - Solenoid _ (Black) (2-Core) & (Black) Coil 12V
Tractor 2 12V Power - Solenoid(Red) (2-Core) A (Red)
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Elec. Schematic - Tyne & Wing Fold Circuit

3
(Black) 5 Coil 12V
(Red) 1 Series D
3
B Ground - Solenoid  (Black) (2-Core) N (Black) 5 COiI_ 12V
Tractor A 12V Power - Solenoid(Red) (2-Core) 1 (Red) 1 Series E
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